
 
March 20, 2024 
 
 
Clean Water Program 
PA Department of Environmental Protection 
Southcentral Regional Office 
909 Elmerton Avenue 
Harrisburg, PA 17110 
 

Re: Halifax Area Water and Sewer Authority 
 Chapter 94 Municipal Wasteload Management Report 
 Calendar Year 2023 

Dear Clean Water Program: 

On behalf of the Halifax Area Water and Sewer Authority (HAWASA), we are submitting the HAWASA 
Chapter 94 Report for Calendar Year 2023.   

Should you have any questions or comments regarding the Chapter 94 Report or any of the included 
attachments for HAWASA, please do not hesitate to contact me at (717) 564-1121. Thank you. 
 
Sincerely, 

Herbert, Rowland & Grubic, Inc. 

 

 

 

Erica Luongo, E.I.T. 
[...]
C
I V

I L
  

E
N

G
I

N
E

E
R

IN
G

la
nd

   
de

ve
lo

pm
en

t  
 c

on
su

lta
nt

s
w

w
w

.la
nd

w
or

ks
cd

.co
m

p 
 (7

17
)  

89
1-

11
95

11
95

 V
IR

GI
N

IA
 A

VE
N

UE
YO

RK
, P

A 
17

40
3

 IV
IL

    
  E

SI
GN

, L
LC

C
D

AN
DW

OR
KS

L

 _
xb

as
e 

[..
\..

\D
ra

w
in

g 
Ba

se
s\

22
-0

16
1-

00
1_

xb
as

e.
dw

g]
 _

pb
as

e 
[..

\..
\D

ra
w

in
g 

Ba
se

s\
22

-0
16

1-
00

1_
pb

as
e.

dw
g]

 tb
-L

D
 [.

.\.
.\D

ra
w

in
g 

Ba
se

s\
22

-0
16

1-
00

1-
tb

-L
D

.d
w

g]
 rd

-G
nU

 [.
.\.

.\D
ra

w
in

g 
Ba

se
s\

22
-0

16
1-

00
1-

rd
-G

nU
.d

w
g]

 rd
-L

eg
en

d 
[..

\..
\D

ra
w

in
g 

Ba
se

s\
22

-0
16

1-
00

1-
rd

-L
eg

en
d.

dw
g]

 _
xb

as
e-

H
O

P 
[..

\..
\D

ra
w

in
g 

Ba
se

s\
22

-0
16

1-
00

1_
xb

as
e-

H
O

P.
dw

g]

TB
F

12
/2

1/
23

R
EV

IS
ED

 P
ER

 H
AL

IF
AX

 T
O

W
N

SH
IP

 C
O

M
M

EN
TS

H
AL

IF
AX

 C
O

M
M

O
N

S

U
 &

 M
E 

3,
 L

LC
1

TB
F

11
/1

7/
23

R
EV

IS
ED

 P
ER

 D
C

C
D

 C
O

M
M

EN
TS

GRAPHIC SCALE
0'

SCALE: 1"  =

30' 15' 30'

30'

EXISTING BOUNDARY LINE
EXISTING RIGHT-OF-WAY LINE
EXISTING CURB

EXISTING PAVEMENT
PROPOSED CURB

PROPOSED PAVEMENT
EXISTING UTILITY POLE
EXISTING OVERHEAD ELECTRIC LINE OE
EXISTING UNDERGROUND ELECTRIC LINE UE
PROPOSED UNDERGROUND ELECTRIC LINE UE

EXISTING OVERHEAD TELEPHONE LINE OT
EXISTING UNDERGROUND TELEPHONE LINE UT

EXISTING GAS LINE G

PROPOSED GAS LINE G

PROPOSED UNDERGROUND TELEPHONE LINE UT

EXISTING GAS VALVE

EXISTING WATER LINE W
EXISTING WATER VALVE

PROPOSED 8" WATER LINE W

PROPOSED FIRE HYDRANT

EXISTING SANITARY SEWER MANHOLE

EXISTING SANITARY SEWER LINE S

S

PROPOSED SANITARY SEWER MANHOLE

PROPOSED 8" SANITARY SEWER LINE S

PROPOSED 4" SANITARY SEWER FORCEMAIN FM

PROPOSED SANITARY SEWER STRUCTURE LABEL

EXISTING STORM MANHOLE

PROPOSED STORM MANHOLE

EXISTING STORM INLET

PROPOSED STORM INLET

EXISTING STORM HEADWALL/ENDWALL

PROPOSED STORM HEADWALL/ENDWALL

PROPOSED PIPE OUTLET PROTECTION

EXISTING STORM PIPE
18" RCP

PROPOSED STORM PIPE

PROPOSED STORM STRUCTURE LABEL

MH-A

LEGEND

INLET
I-5

C.O.PROPOSED SANITARY SEWER CLEAN-OUT

PROPOSED LIGHT STANDARDS



24

38

24

31

16

16

6

17

19

8 14

14

10

15

14

29

RECREATION
AREA

STORMWATER
FACILITY

2/3 STORY(15) 1 BEDROOM(15) 2 BEDROOM

2 
ST

OR
Y

(1
2)

 1
 B

ED
RO

OM
(1

2)
 2

 B
ED

RO
OM

2 STORY(8) 1 BEDROOM(8) 2 BEDROOM

2 
ST

OR
Y

(8
) 1

 B
ED

RO
OM

(8
) 2

 B
ED

RO
OM

2 
ST

OR
Y

(8
) 1

 B
ED

RO
OM

(8
) 2

 B
ED

RO
OM

2 
ST

OR
Y

(8
) 1

 B
ED

RO
OM

(8
) 2

 B
ED

RO
OM

40
'

80
'

35
'

20'

25
'

20'

20
'

20'

XR
EF

S:
 2

3-
01

61
-0

02
_X

Ba
se

 -N
o 

Su
rv

ey
 [L

:\P
ro

je
ct

s\
23

\2
3-

01
61

-0
02

 U
 &

 M
E 

3,
 L

LC
 - 

H
al

ifa
x\

C
AD

D
\D

ra
w

in
g 

Ba
se

s\
23

-0
16

1-
00

2_
XB

as
e 

-N
o 

Su
rv

ey
.d

w
g]

 2
3-

01
61

-0
02

_P
Ba

se
 S

K-
1 

[L
:\P

ro
je

ct
s\

23
\2

3-
01

61
-0

02
 U

 &
 M

E 
3,

 L
LC

 - 
H

al
ifa

x\
C

AD
D

\D
ra

w
in

g 
Ba

se
s\

23
-0

16
1-

00
2_

PB
as

e 
SK

-1
.d

w
g]

 2
3-

01
61

-0
02

-d
d-

G
oo

gl
e 

M
ap

 [L
:\P

ro
je

ct
s\

23
\2

3-
01

61
-0

02
 U

 &
 M

E 
3,

 L
LC

 - 
H

al
ifa

x\
C

AD
D

_L
W

C
D

-2
_M

ar
-1

0-
15

39
22

-2
02

3_
co

nf
lic

t_
pa

re
nt

\D
ra

w
in

g 
Ba

se
s\

23
-0

16
1-

00
2-

dd
-G

oo
gl

e 
M

ap
.d

w
g]

D
R

AW
IN

G
 R

EF
ER

EN
C

E:
C

:\U
se

rs
\a

na
va

\a
pp

da
ta

\lo
ca

l\t
em

p\
Ac

Pu
bl

is
h_

13
74

8\
23

-0
16

1-
00

2-
SK

1.
dw

g
3/

13
/2

02
3,

 4
:3

0P
M

 a
na

va
PR

IN
TE

D
:

CONCEPTUAL SITE PLAN SK-1
FOR

HALIFAX RESIDENTIAL
FOR

U  & ME 3, LLC
HALIFAX TOWNSHIP, DAUPHIN COUNTY, PENNSYLVANIA

S
U

R
V

E
Y I N G P L A

N

N
I N

G

L
A

N
D L A

N
D

C
I V

I L   E N G I N E E R
I N

G

����   �����������   �����������
���Ǥ�����������Ǥ����  ሺ͹1͹ሻ  ͺͻ1-11ͻͷ

11ͻͷ VIR
INIA AVENUE YORK, PA 1͹ͶͲ3

 IVIL      ESI
N, LLCC D
ANDWORKSL

GRAPHIC SCALE
0'

SCALE: 1"  =

60' 30' 60'

60'



  

 

 

 

ATTACHMENT C: 
Condition of Pump Stations 



 1 OF 2 

CONDITION OF THE PUMP STATIONS 
 

HAWASA utilizes two (2) pump stations throughout the sanitary sewer system. The pump 
stations are maintained and inspected by the operators on a regular basis. Cleaning, repairs, and 
routine maintenance items are performed as needed. 

BOYER STREET PUMPING STATION - Location: Boyer Street, Halifax Township 
 

Design Capacity: 50 gpm (1 pump basis)  
Average flow:  4100 gpd (estimated from pump hours and design point) 
Maximum:   50 gpm (Peak Hourly Flow estimated 

 
The Boyer Street Pumping Station was upgraded to submersible pumps at the end of 2014 and 
began operation in 2015. Attached runtime records indicate total runtime for the station 
averages to approximately 5.78 hours per week, usually divided equally between the pumps.   
 
There are no known future connections tributary to the Boyer Street Pumping Station in the 
next 2-year planning period. Therefore, a hydraulic overload condition is not expected to occur 
at the pump station in the next 2 years. Pump run hours for the Boyer Street Pumping Station 
are attached. 

MAIN PUMPING STATION  

The Main Pumping Station is composed of two (2) suction lift pumps within the pump station 
building at the Halifax WWTP.  One (1) pump is dedicated as the duty pump, while the second 
pump is dedicated as a standby pump. The pumps have a design point of 300gpm. The pump 
station has an effective wet well volume of approximately 788 gallons, based on the design pump 
rate of 300 gpm and a minimum allowable cycle time of 10 minutes per pump. A 6-inch diameter 
ductile iron force main conveys all flow from the Main Pumping Station approximately 175 feet to 
the distribution box upstream of the proposed WWTP headworks. 

 

Design Capacity:  300 gpm (1 pump basis) 
Daily run time:  5.74 hours (both pumps combined) 

 
 
The pump station has a design capacity of 300gpm (one pump) with a larger 6in force main. 
Attached are the pump run hours for the 2023 calendar year.  
 
HALIFAX TOWNSHIP SANITARY SEWER EXTENSION PROJECT 
 
The Halifax Township Sanitary Sewer Extension Project is currently under construction with an 
anticipated substantial completion date in November 2024. A Water Quality Management Permit 
for the extension was issued on November 2, 2020. The project includes the construction of three 
new pump stations. These stations are currently identified as the Lenker Estates Pump Station, the 
Creek Road Pump Station, and the Road Cap Lane Pump Station. All three pump stations are 
anticipated to be connected to the existing HAWSA system by in 2024. These flows will enter the 



 2 OF 2 

HAWASA WWTP through an influent gravity line into the headworks and won’t be conveyed 
through the Main Pumping Station. 



  

 

 

 

BOYER STREET PUMPING STATION  
PUMP RUN HOURS 2023 











  

 

 

 

MAIN PUMPING STATION  
PUMP RUN HOURS 2023 





































































































































  

 

 

 

ATTACHMENT D: 
Sewage Sludge Management Inventory 



SEWAGE SLUDGE MANAGEMENT INVENTORY 
 
As a part of the 2022 Wastewater Treatment Plant Upgrades Project, the previously existing treatment 
tanks were repurposed into Aerobic Sludge Digestors. The tanks were updated with new coarse bubble 
diffusers and were reconnected to the headworks of the plant for RAS purposes. Sludge to be disposed is 
pumped and hauled from site after decanting from the repurposed Aerobic Digestors to thicken sludge. 
 
The total dry tons of sludge hauled off site in 2023 was 13.949 tons. 
 



Facility Name: Halifax Wastewater Treatment Plant

Permit Number: PA0024457

Date of Calculation: 3/19/2024

Average Daily Flow (mgd): 0.0841 Digester Capacity (gal): 131000

Influent BOD (mg/l): 239 %Solids of Outgoing Sludge: 1.6

Effluent CBOD (mg/l): 5.4666667 Monitoring Period (days): 365

Primary Clarification Contact Stabilization RBC

Conventional Activated Sludge SBR x ABF

Extended Aeration Trickling Filter Small Plant with low SOR 

BOD Removed (lbs/day): 164 TSS Removed (lbs/day): 139

Aerobic Digestion x Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 2781.3622

Digester Hydraulic Detention Time (days): 47

Estimated Total Solids Reduction (%): 0.4

dry lbs/day 84 wet lbs/day 5219

dry tons/monitoring period 15 wet tons/monitoring period 953

gal/day 626 gal/monitoring period 228419

wet tons/monitoring period 0
OR

dry tons/monitoring period 13.949
Enter only one of the above values.  The remaining value should be "0".

Is the amount reported by the generator within 15% of the calculated value? YES

NO explanation:

Digester Information

Sludge Generation

(<500 gpd/sq ft)

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester
Place an "X" in the box beside the corresponding treatment process.

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process.

Operational Information

What type of information was used to calculate the above information: 2023 DMR Supplemental Reports

Dates used: 01.01.23 TO 12.31.23 

Name of person performing the calculation: Erica Luongo



Facility Name: Halifax Area Water and Sewer Authority JANUARY 2023
Municipality: Halifax Borough County: Dauphin NPDES Permit No. PA 0024457
Watershed: 6-C This permit will expire on April 30, 2022

  Check here if there were no off-site removal events during the month

Date Gallons % Solids X Conv. Factor =   Dry Tons Tons dewatered sludge X  % Solids X  0.01 =   Dry Tons Tons dewatered X  % Solids =   Dry Tons
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01

1/11/23 5,300 1.8 X   0.0000417 0.398 X   0.01
1/11/23 5,300 1.8 X   0.0000417 0.398 X   0.01
1/11/23 5,300 2.0 X   0.0000417 0.442 X   0.01
1/11/23 5,300 1.5 X   0.0000417 0.332 X   0.01
1/26/23 5,500 0.9 X   0.0000417 0.206 X   0.01
1/26/23 5,500 1.1 X   0.0000417 0.252 X   0.01
1/26/23 5,500 1.1 X   0.0000417 0.252 X   0.01

X   0.0000417 X   0.01
37,700 1.5 X   0.0000417 X   0.01

TOTAL: 2.280 TOTAL: 0.00 TOTAL: 0.00

*  See Instructions for explanation

Prepared By: Signature: _______________________________________________

Title: Manager Date: ___________________________________________________

Lancaster

SITE 2SITE 1
Kline's Septic

Type of Disposal/Use:*
0

Sewer Plant

Type of Material*

Salunga

Liquid Biosolids

County:

Kline's Septic

DEP Permit Number:

Dry Tons Disposal:

27198

0

101607

Hauler Name: Kline's Septic
Sewer Plant

Gallons Disposed:

Harrisburg Sewer Plant

2.280156
37,700

Liquid Biosolids

Dauphin

Jeffrey L. Grosser

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted based on my inquiry of the person or persons who manage the system or those persons directly responsible for gathering the information. The information submitted is to the best of my knowledge and
belief, true, accurate, and complete. I am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations. See Pa. C.S. § 4904 (relating to
unsworn falsification).

COMMONWEALTH OF PENNSYLVANIA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

BUREAU OF WATER STANDARDS AND FACILITY REGULATION

SUPPLEMENTAL REPORT
SEWAGE SLUDGE / BIOSOLIDS PRODUCTION AND DISPOSAL

Sewage Sludge / Biosolids Dewatered
and Incinerated On-site

(Identify all sites where sewage sludge/biosolids or ash were disposed or land applied)

Municipality Harrisburg

Liquid Sewage Sludge / Biosolids Hauled Off-site Dewatered Sewage Sludge / Biosolids Hauled Off-site

Site Name:

SEWAGE SLUDGE/BIOSOLIDS AND INCINERATOR ASH DISPOSAL AND BENEFICIAL USE INFORMATION

SITE 3



Facility Name: Halifax Area Water and Sewer Authority FEBRUARY 2023
Municipality: Halifax Borough County: Dauphin NPDES Permit No. PA 0024457
Watershed: 6-C This permit will expire on April 30, 2022

  Check here if there were no off-site removal events during the month

Date Gallons % Solids X Conv. Factor =   Dry Tons Tons dewatered sludge X  % Solids X  0.01 =   Dry Tons Tons dewatered X  % Solids =   Dry Tons
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01

2/14/23 5,400 2.0 X   0.0000417 0.450 X   0.01
2/14/23 5,400 1.8 X   0.0000417 0.405 X   0.01
2/14/23 5,400 1.5 X   0.0000417 0.338 X   0.01
2/14/23 5,400 1.8 X   0.0000417 0.405 X   0.01
2/15/23 5,400 1.5 X   0.0000417 0.338 X   0.01

X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01

27,000 1.7 X   0.0000417 X   0.01
TOTAL: 1.937 TOTAL: 0.00 TOTAL: 0.00

*  See Instructions for explanation

Prepared By: Signature: _______________________________________________

Title: Manager Date: ___________________________________________________

Sewage Sludge / Biosolids Dewatered
and Incinerated On-site

(Identify all sites where sewage sludge/biosolids or ash were disposed or land applied)

Municipality Harrisburg

Liquid Sewage Sludge / Biosolids Hauled Off-site Dewatered Sewage Sludge / Biosolids Hauled Off-site

Site Name:

SEWAGE SLUDGE/BIOSOLIDS AND INCINERATOR ASH DISPOSAL AND BENEFICIAL USE INFORMATION

SITE 3

Jeffrey L. Grosser

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted based on my inquiry of the person or persons who manage the system or those persons directly responsible for gathering the information. The information submitted is to the best of my knowledge and
belief, true, accurate, and complete. I am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations. See Pa. C.S. § 4904 (relating to
unsworn falsification).

COMMONWEALTH OF PENNSYLVANIA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

BUREAU OF WATER STANDARDS AND FACILITY REGULATION

SUPPLEMENTAL REPORT
SEWAGE SLUDGE / BIOSOLIDS PRODUCTION AND DISPOSAL

Harrisburg Sewer Plant

1.936548
27,000

Liquid Biosolids

Dauphin

Kline's Septic

DEP Permit Number:

Dry Tons Disposal:

27198

0

101607

Hauler Name: Kline's Septic
Sewer Plant

Gallons Disposed:
Type of Disposal/Use:*

0
Sewer Plant

Type of Material*

Salunga

Liquid Biosolids

County: Lancaster

SITE 2SITE 1
Kline's Septic



Facility Name: Halifax Area Water and Sewer Authority MARCH 2023
Municipality: Halifax Borough County: Dauphin NPDES Permit No. PA 0024457
Watershed: 6-C This permit will expire on April 30, 2022

  Check here if there were no off-site removal events during the month

Date Gallons % Solids X Conv. Factor =   Dry Tons Tons dewatered sludge X  % Solids X  0.01 =   Dry Tons Tons dewatered X  % Solids =   Dry Tons
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01
X   0.0000417 X   0.01

0 #DIV/0! X   0.0000417 X   0.01
TOTAL: 0.000 TOTAL: 0.00 TOTAL: 0.00

*  See Instructions for explanation

Prepared By: Signature: _______________________________________________

Title: Manager Date: ___________________________________________________